
 

Approve Deny Signatures Date 

X  Jinsu Kim 
Jinsu Kim / Environmental Engineering Specialist January 22, 2025 

x  Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager January 28, 2025 

x  Maria D. Bebenek 
Maria D. Bebenek, P.E. / Program Manager January 28, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0009229 

Facility Type Industrial APS ID 45615 

Major / Minor Minor Authorization ID 1479008 

a 
Applicant and Facility Information 

a 

Applicant Name Norfolk Southern Railway Company  Facility Name Norfolk Southern Enola Train Yard  

Applicant Address 650 W Peachtree Street NW PO Box 27  Facility Address 218 N Enola Road   

 Atlanta, GA 30308-1925   Enola, PA 17025-2413  

Applicant Contact Terri Allen  Facility Contact Kirk Bradley  

Applicant Phone (404) 904-5122  Facility Phone (717) 418-4265  

Client ID 87064  Site ID 251626  

SIC Code 4011  Municipality East Pennsboro Township  

SIC Description 
Trans. & Utilities - Railroads, Line-Haul 
Operating 

 
County Cumberland 

 

Date Application Received April 2, 2024  EPA Waived? No  

Date Application Accepted April 17, 2024  If No, Reason Significant CB Discharge  

Purpose of Application NPDES Permit Renewal.  

a 

 

Summary of Review 

Norfolk Southern Railway Co. (NSRC) has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  The permit was last reissued on September 30, 2019 and became effective on October 1, 
2019.  The permit expired on September 30, 2024 but the terms and conditions of the permit have been extended since that 
time.   
 
Based on the review, it is recommended that the permit be drafted.   
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.5  

 Latitude 40º 17' 19"  Longitude -76º 55' 21"  

 Quad Name Harrisburg West  Quad Code 1630  

 Wastewater Description: Treated industrial waste, Sewage, and Stormwater  

 

 Receiving Waters Susquehanna River  Stream Code 06685  

 NHD Com ID 56402771  RMI 73.7  

 Drainage Area 23,600 sq.mi.  Yield (cfs/mi2) 0.116  

 Q7-10 Flow (cfs) 2730  Q7-10 Basis USGS StreamStats   

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 7-B  Chapter 93 Class. WWF, MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status See Comments  

 Cause(s) of Impairment See Comments  

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake Steelton Borough  

 PWS Waters Susquehanna River   Flow at Intake (cfs)   

 PWS RMI 68.36  Distance from Outfall (mi) 5.3  

       

 
Drainage Area 
The discharge is to Susquehanna River at RMI 73.7.  A drainage area upstream of the point of discharge is estimated to be 
23,600 sq.mi. according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
USGS StreamStats produced a Q7-10 flow of 2,730 cfs (are-averaged) at the point of discharge, resulting a low flow yield 
of 2730 cfs / 23,600 sq.mi. = 0.116 cfs/sq.mi.    
 
Susquehanna River 
Under 25 Pa Code §93.9o, Susquehanna River from Juniata River to PA-MD State Border is designated as warm water 
fishes and supports migratory fishes.  No special protection water is therefore impacted by this discharge and no Class A 
Wild Trout fishery is impacted by this discharge.  DEP’s 2016 integrated water quality report indicates that the Susquehanna 
River at the point of discharge has not yet been assessed for aquatic life use, is supporting for recreational use and is 
impaired for fish consumption use due to PCB.  All permit requirements will be developed for the upcoming permit renewal 
to ensure that the discharge will not contribute or cause to any impairment.        
 
Public Water Supply Intake 
The fact sheet prepared during the last permit reissuance indicated that the nearest downstream potable public water supply 
intake is the Steelton Borough located on the Susquehanna River, approximately 5.3 miles from the discharge.  Given the 
fact that the intake is located on the other side of the river bank and significant dilution available within the river, the discharge 
is not expected to significantly impact the water supply.   
 

 

 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Norfolk Southern Enola 
 

WQM Permit No. Issuance Date 

2112202 07/19/2012 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Tertiary 

Sedimentation/Flocculation/
Filtration  Sodium Hypochlorite 0.5 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status 

Biosolids 
Treatment 

Biosolids 
Use/Disposal 

0.5 N/A N/A Dewatering/Press Landfill 

 
NSRC owns and operates the Enola Yard located in East Pennsboro Township, Cumberland County.  At this site, NSRC 
performs the servicing, repair, fueling, and lubrication of diesel electric locomotives (locomotive shop) and the inspection 
and repair of railcars (car repair shop).  The Standard Industrial Classification (SIC) Codes of 4011 and 4013 are applicable 
to this facility.  NSRC does not perform electroplating, electroless plating, anodizing, coating, chemical etching and milling, 
and printed circuit board manufacturing at this site.  According to the application, NSRC currently has a minor source 
operating permit from DEP Air Quality Program and Storage Tank Registration/Permitting Authorization from DEP Storage 
Tank Program.   
 
All wastewater generated by industrial operations as well as stormwater drained from the site are currently being treated 
via an on-site wastewater treatment plant (WWTP) operated by NSRC.  The breakdown of the flow composition is as follows:  
 

• Locomotive Shop: 4000 gpd (primarily cleaning/washing locomotives and facility itself); sanitary 1,200 gpd; 

• Locomotive Inbound Facility: 2000 gpd (cleaning and flushing etanks); 

• Car Repair Shop? 1000 gpd (mainly due to washing the facility floors, etc, soap and water); sanitary 300 gpd; 

• Transportation and MOW welfare building:  150 people on a daily basis, showers, toilets, etc – 1,800 gpd; 

• Approximately 90 acres of stormwater drains to WWTP. 
 
All non-stormwater flow totals about 0.0103 MGD.  Effluent discharged via the outfall which is composed of mostly 
stormwater runoff from the facility.   
 
The WWTP mainly utilizes sedimentation, flocculation and filtration treatment processes at this time.  According to the 
application, the WWTP currently consists of an inlet basin/separator for oil removal, grit chambers for sediment removal, 
flash mixers along with flocculation basins and settling tanks for flocculation, and Dissolved Air Flotation (DAF) system and 
Carbon Filtration System for additional solids removal.  Two (2) chlorine contact tanks with liquid sodium hypochlorite are 
utilized for disinfection.  Two (2) sludge storage tanks, thickener and filter press are available for sludge process.  Filter 
cake from filter press is sent to Republic Services landfill for ultimate disposal.   A 10,000-gallon waste oil tank is available 
and an equalization tank with pump station was installed to accommodate flows during elevated flow periods (i.e., flow 
greater than 420 GPM).  The Water Quality Management (WQM) permit no. 2112202 was issued on July 19, 2012 to 
construct this 1,000,000-gallon equalization tank and associated diversion channel, pump station and controls to operate 
system.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

4 

Compliance History 

a 

Summary of DMRs: A summary of past 12 months DMR data is presented on the next page.   

Summary of Inspections: 07/24/2024: DEP conducted a routine inspection. No significant issues were found at the time of inspection.   

Other Comments: DEP’s record shows that the facility had a number of permit violations since the last permit reissuance.  These violations 
are shown below.  There is a number of open violations associated with this permittee or facility.  A draft permit cover 
letter will include that the final permit may not be issued until all violations are resolved and closed.   

 
 
 
 
 
 

Permit Violations Since Last Permit Reissuance 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from December 1, 2023 to November 30, 2024) 

 
Parameter NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 

             Flow (MGD) 
Average Monthly 0.082607 0.122405 0.97251 0.222692 0.114130 0.142853 0.2196313 0.231953 0.19858831 0.1667506 0.274193 0.181689 

Flow (MGD) 
Daily Maximum 0.143142 0.324805 0.120819 1.632364 0.221591 0.274188 0.378194 1.122115 0.305536 0.329803 0.768786 0.361926 

pH (S.U.) 
Instantaneous 
Minimum 7.54 7.39 6.62 7.14 7.3 7.2 7.29 7.31 7.22 7.22 7.25 7.07 

pH (S.U.) 
Instantaneous 
Maximum 8.54 8.13 8.41 7.7 7.61 7.77 7.69 8.18 7.62 7.8 7.6 7.9 

DO (mg/L) 
Instantaneous 
Minimum 7.59 8.53 7.61 7.63 6.55 7.49 8.0 6.83 8.04 8.73 8.06 8.03 

TRC (mg/L) 
Average Monthly < 0.02 < 0.01 0.1 < 0.01 < 0.01 < 0.01 < 0.02 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 

TRC (mg/L) 
Daily Maximum 0.17 0.03 0.07 0.03 0.09 0.06 0.08 0.03 0.03 0.04 0.11 0.01 

CBOD5 (lbs/day) 
Average Monthly < 1.79 < 2.29 < 1.68 < 9.32 < 1.83 < 3.35 < 4.28 25.91 7.97 6.88 < 14.23 < 3.5 

CBOD5 (lbs/day) 
Daily Maximum 2.67 4.6 2.01 42.20 < 2.28 < 4.3 < 6.06 71.12 11.89 9.66 30.53 < 3.61 

CBOD5 (mg/L) 
Average Monthly < 2.37 < 2.04 < 2.08 < 2.25 < 2.0 < 2.33 < 2.72 9.22 4.6 4.52 < 3.9 < 2.13 

CBOD5 (mg/L) 
Daily Maximum 3.1 2.2 2.2 3.1 < 2.0 3.3 3.8 14.0 5.6 6.4 5.7 2.5 

TSS (lbs/day) 
Average Monthly < 4.55 < 5.52 < 4.75 < 17.70 < 7.46 < 8.58 < 8.52 < 31.97 27.44 < 16.07 < 36.91 < 9.15 

TSS (lbs/day) 
Daily Maximum 6.89 < 10.46 7.03 68.07 13.66 10.75 < 15.15 102.94 20.20 21.63 107.12 < 13.2 

TSS (mg/L) 
Average Monthly < 6.0 < 5.0 < 5.75 < 5.67 < 8.0 < 6.0 < 5.0 < 9.2 15.75 < 11.0 < 9.83 < 5.5 

TSS (mg/L) 
Daily Maximum 8.0 5.0 7.0 7.0 12.0 9.0 < 5.0 15.0 46.0 16.0 20.0 6.0 

Total Dissolved 
Solids (lbs/day) 
Average Monthly 466.09 465.12 428.98 1605.45 484.1 697.17 759.45 1170.24 1805.68 751.57 1530.88 732.67 

Total Dissolved 
Solids (lbs/day) 
Daily Maximum 706.8 836.45 532.37 6480.22 646.42 886.19 1224.04 3312.89 4828.39 973.37 2080.31 1145.39 



NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

6 

Parameter NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 

Total Dissolved 
Solids (mg/L) 
Average Monthly 610 431.2 529.25 474.17 524 479 466.8 413.6 1060 485.2 417.33 435 

Total Dissolved 
Solids (mg/L) 
Daily Maximum 865 496 554 528 568 536 560 458 2820 540 472 468 

Oil and Grease 
(lbs/day) 
Average Monthly < 2.46 < 4.21 < 3.03 < 5.18 < 3.85 < 5.78 < 6.26 < 15.27 < 7.77 < 5.78 < 10.95 < 1.78 

Oil and Grease 
(lbs/day) 
Daily Maximum < 3.19 < 7.95 < 3.72 8.02 < 5.07 < 7.96 < 10.91 45.86 12.01 < 7.3 < 23.72 < 2.64 

Oil and Grease 
(mg/L) 
Daily Maximum < 3.7 4.1 < 3.8 4.3 < 5.5 4.2 < 3.8 4.9 7.8 < 3.8 4.2 < 1.2 

Fecal Coliform 
(No./100 ml) 
Average Monthly 14.25 2.0 < 1.32 13.33 < 1.86 33.63 < 6.59 82.04 < 3.35 < 1 2.78 2.58 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 96 16 3.0 59.0 12 649 115 1730 126 < 1 20 11 

Nitrate-Nitrite 
(mg/L) 
Average Monthly 0.5 0.26 0.2 0.28 0.32 0.33 5.13 1.56 2.47 2.32 2.9 2.02 

Nitrate-Nitrite (lbs) 
Total Monthly 10.25 8.31 3.98 25.65 8.97 12.65 353.56 140.79 127.41 93.18 298.17 129.12 

Total Nitrogen 
(mg/L) 
Average Monthly 4.61 2.09 2.04 2.28 2.7 2.4 6.55 < 8.66 4.11 4.46 4.78 3.2 

Total Nitrogen (lbs) 
Effluent Net 
Total Monthly < 82.49 < 65.18 42.75 213.49 75.47 71.97 422.89 < 259.92 210.68 178 467.05 199.52 

Total Nitrogen (lbs) 
Total Monthly 82.49 65.18 42.75 < 213.49 75.47 71.97 422.89 < 259.92 210.68 178 467.05 199.52 

Total Nitrogen (lbs) 
Effluent Net   
Total Annual   < 2347          
Total Nitrogen (lbs) 
Total Annual   < 2347          
Ammonia (mg/L) 
Average Monthly 1.18 < 0.7 0.31 < 1.03 1.55 1.14 < 0.7 0.48 0.55 0.65 0.75 0.47 

Ammonia (lbs) 
Total Monthly 23.07 < 17.97 6.51 < 104.44 43.73 39.78 < 39.03 < 36.72 28.28 26.13 73.19 33.08 



NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

7 

Parameter NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 

Ammonia (lbs) 
Total Annual   < 456          
TKN (mg/L) 
Average Monthly 4.11 < 1.83 1.84 < 2.0 2.38 1.73 1.42 1.67 2.69 2.13 1.88 1.19 

TKN (lbs) 
Total Monthly 72.25 < 56.87 38.77 < 187.84 66.51 59.32 69.33 119.13 88.26 84.82 168.89 70.39 

Total Phosphorus 
(lbs/day) 
Average Monthly < 0.05 < 0.1 < 0.08 < 0.31 < 0.11 < 0.13 < 0.37 0.29 < 0.24 < 0.15 < 0.32 < 0.15 

Total Phosphorus 
(lbs/day) 
Daily Maximum 0.086 < 0.212 0.116 1.77 0.16 0.215 1.963 0.347 0.875 0.217 0.696 < 0.257 

Total Phosphorus 
(mg/L) 
Average Monthly < 0.08 < 0.1 < 0.11 < 0.12 < 0.13 0.11 < 0.19 0.14 < 0.13 < 0.11 < 0.11 < 0.085 

Total Phosphorus 
(mg/L) 
Daily Maximum 0.12 < 0.1 0.12 0.21 0.16 0.17 0.86 0.21 0.39 0.17 0.15 < 0.085 

Total Phosphorus 
(lbs) 
Effluent Net  
Total Monthly < 1.55 < 3.25 < 2.27 < 9.61 < 3.55 < 3.98 < 11.41 8.67 < 7.39 < 4.38 < 9.87 < 4.59 

Total Phosphorus 
(lbs) 
Total Monthly < 1.55 < 3.25 < 2.27 < 9.61 < 3.55 < 3.98 < 11.41 8.67 < 7.39 < 4.38 < 9.87 < 4.59 

Total Phosphorus 
(lbs) 
Effluent Net  
Total Annual   < 72          
Total Phosphorus 
(lbs) 
Total Annual   < 72          
Sulfate (lbs/day) 
Average Monthly 25.8 47.62 32.99 127.17 38.72 91.01 122.38 168.89 107.04 114.13 263.34 117.13 

Sulfate (lbs/day) 
Daily Maximum 27.77 106.2 48.44 484.66 43.02 126.26 202.12 518.46 133.53 203.16 548.84 205.85 

Sulfate (mg/L) 
Average Monthly 34.1 41.16 40.3 38.85 43.13 60.1 71.56 54.72 64.2 71.2 67.37 65.28 

Sulfate (mg/L) 
Daily Maximum 38.1 52.0 55.4 52.20 53.4 66.5 107.0 63.6 66.9 103 85.6 78.0 

Chloride (lbs/day) 
Average Monthly 80.12 100.88 97.8 337.43 126.72 151.24 164.44 233.73 199.88 240.22 323.39 190.02 

Chloride (lbs/day) 
Daily Maximum 91.52 150.35 113.51 1388.62 150.22 185.2 243.67 646.67 287.27 319.53 557.82 125.54 



NPDES Permit Fact Sheet NPDES Permit No. PA0009229 
Norfolk Southern Enola Train Yard  
 

8 

Parameter NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 

Chloride (mg/L) 
Average Monthly 105.9 98.0 120.5 98.63 138.25 105.35 102.98 85.14 118 149.9 88.83 76.38 

Chloride (mg/L) 
Daily Maximum 112 116.0 129 134 163 121 129.0 101.0 128 178.0 103 90.6 